

Oliver Catalog: 1600, 1800, 1900 Tractors

1 6 0 0	1 8 0 0	1 9 0 0	Part No.	Description	Note
10 - Sheet Metal Hardware Kits					
<input checked="" type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	W442	Hardware Kit, Sheet Metal	
<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	W443	Hardware Kit, Sheet Metal	
11 - Sheet Metal Parts					
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1123	Washer, 1/4 Flat Nylon	protects paint under hood screw
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1122	Washer, 5/16 Flat Nylon	protects paint under hood screw
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	W437	Grille emblem hardware (SS screw)	#8 screw 107320A and speed nut 105203A
12 - Truss Head Screws					
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1196	Screw, 1/4 - 20 x 1/2 Truss Hd Slot	hood and side panel mounting
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1196SS	Screw, 1/4 - 20 x 1/2 Truss Hd Slot - Stainless	hood and side panel mounting
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1197	Screw, 1/4 - 20 x 3/4 Truss Hd Slot	hood and side panel mounting
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1197SS	Screw, 1/4 - 20 x 3/4 Truss Hd Slot - Stainless	hood and side panel mounting
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1110	Screw, 5/16 - 18 x 1/2 Truss Hd Slot	hood and side panel mounting
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1110SS	Screw, 5/16 - 18 x 1/2 Truss Hd Slot - Stainless	hood and side panel mounting
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1145	Screw, 5/16 - 18 x 3/4 Truss Hd Slot	hood and side panel mounting
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1145SS	Screw, 5/16 - 18 x 3/4 Truss Hd Slot - Stainless	hood and side panel mounting
13 - Button Plugs					
<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1211	Plug, Button 13/32 Dia. Hole	plated steel
<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1214	Plug, Button 5/8 Dia. Hole	plated steel
<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1217	Plug, Button 7/8 Dia. Hole	plated steel
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1228	Plug, Button 2 Dia. Hole	PTO, hood (tractors with manual steering); MM: dash support, diese
<input checked="" type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	1230	Plug, Button 2-1/2 Dia. Hole	plated steel
<input checked="" type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	1236	Plug, Button 1-1/16 Dia. Hole	plated steel
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1222	Plug, Button 11/16 Dia. Hole	'00 & '50 dash
20 - Fenders, Platform, Seat					
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	159471A	Handle, Grab Fender Lg	reproduction
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	106259A	Washer, Hvy Fender 3/8 x 1-5/8 x 7GA	fender mounting, 6 per fender
<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	E849	Bumper, Rubber	fender fuel tank - 8/tank; 1800 & 1900 left platform door (1)
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	T441	Hardware Kit, Seat Cushion	early 4-digit models; black coated
30 - Engine					
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	B167	Plug, Oil Drain 7/8-18 UNS Hex Hd	engine oil drain
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	B168	Seal, Oil Drain Plug 7/8	reuseable dual o-ring/crush seal
<input type="checkbox"/>	<input type="checkbox"/>	<input checked="" type="checkbox"/>	106035A	Seal, Oil Filter GM 3/4"	GM oil filters, Perkins oil drain plug; reuseable dual o-ring/crush seal
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input type="checkbox"/>	156339A	Seal, 7/16" Waukesha Oil Filter	reuseable dual o-ring/crush seal
<input checked="" type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	155238A	Grommet, Fuel Tank Front Support	1.63 ID
33 - Engine Exhaust Clamps					
<input checked="" type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	1102	Clamp, Exhaust 2.38 (2.420-2.620) - 2620	muffler; single bolt, pulls around for best seal
<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input type="checkbox"/>	1103	Clamp, Exhaust 3.00 (3.080-3.280) - 3280	muffler; single bolt, pulls around for best seal
<input type="checkbox"/>	<input type="checkbox"/>	<input checked="" type="checkbox"/>	1105	Clamp, Exhaust 3.50 (3.580-3.780) - 3780	muffler; single bolt, pulls around for best seal
34 - Engine Exhaust Rain Caps					
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input type="checkbox"/>	1165	Rain Cap, 2-1/2"	Donaldson: zinc, silencer
<input type="checkbox"/>	<input type="checkbox"/>	<input checked="" type="checkbox"/>	1167	Rain Cap, 3"	Donaldson: zinc, silencer

1 6 0 0	1 8 0 0	1 9 0 0	Part No.	Description	Note
35 - Engine Air Hose Clamp Kits					
<input checked="" type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	B2-1600	Hose Clamp Kit, Air System	black coated; gas and diesel
<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input type="checkbox"/>	B2-1800G	Hose Clamp Kit, Air System	gas, oil bath; black coated, 2 clamps & clamp jackets
<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input type="checkbox"/>	B2-1800D	Hose Clamp Kit, Air System	diesel, oil bath; black coated; 4 clamps & clamp jackets
<input type="checkbox"/>	<input type="checkbox"/>	<input checked="" type="checkbox"/>	B2-1900	Hose Clamp Kit, Air System	oil bath; black coated; 4 clamps & clamp jackets
<input type="checkbox"/>	<input type="checkbox"/>	<input checked="" type="checkbox"/>	B2-1950	Hose Clamp Kit, Air System	dry filter; black coated; 4 clamps & clamp jackets
36 - Engine Cooling Hose Clamp Kits					
<input checked="" type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	B5-1600	Hose Clamp Kit, Cooling System	black coated; gas & diesel; 6 clamps and clamp jackets
<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input type="checkbox"/>	B5-1800	Hose Clamp Kit, Cooling System	gas & diesel; black coated; 6 clamps & clamp jackets
<input type="checkbox"/>	<input type="checkbox"/>	<input checked="" type="checkbox"/>	B5-1900	Hose Clamp Kit, Cooling System	black coated; 4 clamps & clamp jackets
40 - Drive Train					
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1172	Plug, 1/2" NPTF Sq. Hd. Magnetic Ceramic Disc	S1929, 2 and 3 speed drain
<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	30-3000419	Plug, Oil Drain 1/2 - 14 Ctsk. Hex Skt. Steel	PTO/Rear End check plug
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1170	Sight Glass, 1/2" NPT	rear end
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	105488A	Breather Vent, 3/8 NPT	filtered; upgrade for all models
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	155321A	Breather Vent, 1/8 NPT Sht	FWA axle differential
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	155339A	Valve, Relief 1/8 NPT Sht	FWA axle planetary
<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	S2698	Plug, Pipe 2" Ctsk. Hex	PTO adjustment hole
<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	943148	Bushing, Pipe 1 x 3/8 Reducer	PTO breather; rear end breather upgrade for 17xx models and up
50 - Hydraulics, Hitch					
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	P441	Hardware Kit, TPH Implement Latch	4 - 1/4" screws & lock washers
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input type="checkbox"/>	104789A	Pin, Pivot Ball Retainer CII TPH 1/2 x 1-11/32	TPH Latch; includes HD snap rings
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	104790A	Pin, Pivot TPH - 1/2 OD X 1-19/32 long	TPH Latch; includes snap rings
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1E3318	Pin, Linch	
60 - Electrical, Lighting					
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	O441	Switch, Neutral Start	105498A NC & 30-3017095 NO w/hardware
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	105372A-F	Socket - Instrument Light - 1 Wire	Ford socket, includes LED bulb
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	105372A-G	Socket - Instrument Light - 1 Wire	GM socket, includes LED bulb
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	106766A-F	Socket - Instrument Light - 2 Wires	Ford socket, includes LED bulb
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	106766A-G	Socket - Instrument Light - 2 Wires	GM socket, includes LED bulb
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1210	Bulb, LED	instrument lamp
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	105115A	Light, Warning Red	also 105116A; amp and oil pressure
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	103427AS	Holder, Fuse - 10" wire, 14GA	instruments
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	105118AS	Holder, Fuse - 6" wire, 14GA	lights and hydra-lectric
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	106366A	Cap, Fuse Holder	
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1245	Fuse Assy, Cigarette Lighter	15 amp AGC fuse
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	O101	Diode Assy, Starter Circuit	Protects neutral start switch contacts from burning out due to arcing
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1124	Battery Mat, 8"x14"	protects battery tray, absorbs & neutralizes acid
<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	157012A	Tray Assy, Battery	dash
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	108021A-K	108021A Bolt, Battery Box 1/4-20 x 4 J-Hd	4-digit platform battery case; w/ elastic nut
<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	K1394-K	(1)K1394 Bolt, Battery Clamp 5/16 - 18 x 9-5/8 J-Hd	w/ flat washer & wing nut
70 - Steering					
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	156516A	Nut, 5/16 - 24 Steering Shaft Lock Knob (SS)	'00, '50 series telescope knob
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1E1567	O-ring, Steering Wheel Emblem (1/8 x 1-7/8 ID)	w/o telescoping column on 4-digit models

1 6 0 0	1 8 0 0	1 9 0 0	Part No.	Description	Note
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input type="checkbox"/>	915093	Nut, 1-1/8 - 12 Hex Jam UNF	row crop steering spindle
<input checked="" type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	915095	Nut, 1-3/8 - 12 Hex Jam UNF	row crop front axle wishbone
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input type="checkbox"/>	S269	Lock Washer, 1-3/8 Light	row crop front axle wishbone
71 - Steering Wheel Nuts					
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	915090	Nut, 3/4 - 16 Hex Jam UNF	steering wheel
80 - Frame, Wheels					
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	A431	Chain Hook, Front Frame 5/16 GR 70	chain tiedown, attaches to frt frame pads, incl. bracket & hook
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	A432	Chain Hook, Front Frame 3/8 GR 70	chain tiedown, attaches to frt frame pads, incl. bracket, hook, hardw
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	H706A	Bolt, Wheel 9/16 - 18 x 1-5/32 Hex Taper	1H706A, 7A706
82 - Lube, Filters					
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input type="checkbox"/>	1192	Filter, Engine Oil 155618A	Donaldson; cellulose media 99% efficient @ 40 micron
<input checked="" type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	1087	Filter, Oil Amsoil Eao26	Oliver 155618A engine filter; synthetic media 99% efficient @ 20 mic
<input type="checkbox"/>	<input type="checkbox"/>	<input checked="" type="checkbox"/>	1195	Filter, Engine Oil 105256AS	Donaldson; cellulose media 99% efficiency @ 30 micron
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1088	Filter, Oil Amsoil Eao42	2/3-speed; OEM length; synthetic media 99% efficient @ 20 micron
<input type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1194	Filter, Transmission 156513A	Donaldson; cellulose media 99% efficient @ 40 micron
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1094	Flush, Engine & Transmission - Amsoil 16-oz.	diesel & gas engines, transmissions
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	A401	Amsoil 2- 3-Spd Oil Change Kit (C11)	flush, 6-qt synthetic ATF oil, high efficiency filter
<input checked="" type="checkbox"/>	<input type="checkbox"/>	<input type="checkbox"/>	156106A	Bolt, Rear Wheel Hub 5/8-11 x 1-1/8 G5 Hex Taper	10% off with purchase of 9 or more (\$6.50)
98 - Merchandise					
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1201	Oliver LED Lighted Sign	12" x 8", green light, includes chain for hanging
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1202	Oliver Garden Flag	One flag with emblem on each side; outdoor usage
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1232	Oliver Flag, Shield "Finest in Farm Machinery"	3' x 5' indoor use
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1233	Oliver Flag - Keystone	3' x 5' indoor use
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1203	Oliver Switch Plate, Single Toggle	4D strg wheel logo - powder coated, UV printed, 16 ga. Metal, black
<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	<input checked="" type="checkbox"/>	1204	Oliver Switch Plate, Double Toggle (4D grille logo)	4D grille logo - powder coated, UV printed, 16 ga. Metal, black scre